For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 1 of 3

SLTX1054 Tractor (2009)

Drive System

L'd

I~ / m
..... B B \ J
Ne | ) /
e { y /4
s J7,
. p— g /TS
/// v e N \\ N\\c m \ \ \\ \ \wmmmmw\ o ON m
- .y o Am_ - iL — ) I
® e _...Ah N A_ ef é @ v NA@_@Y =7 C
7 W% 46 M_ n
P < =
\\ \\ e V Iw ~ .V.. w
. .u”, um \ “\ \ ““\ \w)z (Y] p
"\ 4 \ f U N\ 8
// mu e @-INNB, vmm.l Iﬁmmvlv“““\.%mm}wwv .}. .m.. , M Y \ NWU
vy W INY Y ) .% o \\ * o
{ \y!.w\ km NS o/ ¢ fx.s,. \ \\/ ~ h A
\ g = /3 n &
\ - & m e \ \ z
Gri==> _.ﬁ Z 7_\\\ Mmu‘ /_v.. M ) Z 3 ) g y
B e e [aa] 7/ Nﬂw “mo WWIn}-H M o "D_ \“
. . 5 w_ﬁmﬂ / m
% = // II\\
P Y \ m /Mn ,M,HHHII.\
- 1
oG \\ TR, R
__.L_\\ \ “ \ s \MK ,_Y} \\
/4 %) A m.__““”.
Vi ; mmmv g
7 572 g
\“ < Wmmhmmwmwmmwmmwm .WMJ
/ Posoade ww )
P O i) WW
< S ,,A”WA)(A\ Wm W mmmﬁummu& ’ y
AN
R \% B
LN )
T
5 NE AB Ns—X A
o w = /,wmwmmmmmnmm n“mmmmv
= mw.,,,mm“‘um@ o



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1054 Tractor (2009)
Drive System

Page 2 of 3

Ref#  Part Number Qty S/P/F  Description
1 926-0154 1 /P Cable Tie, 7.5
2  725-0157 1 /P Cable Tie, 3.16 x .05x 7.4
3  710-04823 1 Bolt, 5.16-18 x 2.75
4  725-04791 1 Jumper Harness
5 710-04484 1 Hex Washer Screw, 5.16-18 x .750
6  732-04606 1 Extension Spring, .500 x 12.6
7 912-0431 1 /P Flange Lock Nut, 3.8-16
8 912-0346 1 /P Jam Lock Nut, 1.2-20
9 736-04263 1 Lock Washer
10 731-06098 1 Hydro Fan
11  756-04308 1 Input Pulley
12 750-04456 1 Spacer, .260 x .372 x 1.420
13  712-04063 1 /P Flange Lock Nut, 5.16-18
14  783-06027 1 Idler Bracket
15  732-04624 1 Extension Spring, 1.00 x 4.75
16 914-0111 1 /P Cotter Pin, 3.32 x 1.00
17  936-0264 1 /P Flat Washer, .330 x .630 x .0635
18  747-04957A 1 Pedal Transmission Bypass Rod
19  736-04337 1 Shim Washer, 1.00 x .632 x .010
20 738-0372B 1 /P Shoulder Spacer, 1.00 x .38 x .38
21 912-0240 1 /P Jam Nut, 7.16-20
22  756-04325 1 /P ldler Pulley
23  710-1008 1 Hex Washer Screw, 3.8-16 x 1.875
24  710-1007 1 /P Hex Washer Screw, 3.8-16 x 1.500
25  756-04224 1 /P Idler Pulley
26  710-3011 1 /P Hex Screw, 3.8-16 x 2.25
27  954-04207 1 /P V-Belt
28  710-0351 1 /P Screw, #10-16 x .500
29  783-06260-0637 1 Belt Disengage Support Bracket
30 710-0227 1 /P Hex Washer Screw, #8-18 x .500
31 732-3118 1 Extension Spring, .375 x 1.44
32 783-1019B 1 /P Switch Actuator Bracket
33  926-0320 1 /P Nut Insulator Plate
34  725-1644 1 Spring Safety Switch
35  747-04979 1 Hydro Control Rod
36 12087 1 /P Wire Ring
37  731-05300 1 Sleeve, .765 x 2.410
38  710-0653 1 /P Hex Washer Screw, 1.4-20 x .375
39 736-3010 1 /P Flat Washer, .407 x .812 x .135
40 918-04270B 1 /P Hydro Transmission
41  747-04991 1 Hydro Bypass Rod
42  932-0209 1 /P Extension Spring, .48 x 2.03
43  747-04139 1 Hydro Brake Rod
44  936-3008 1 /P Flat Washer, .344 x .750 x .120
45  783-06133-0637 1 Hydro Mount Bracket
46  732-0716D 1 /P Extension Spring, .59 x 4.00
47  N/A 1 Wheel Assembly
47  634-04238-0499 1 /P Rim Assembly, 12.0 x 7.0 Not shown
47  734-04174 1 Tire, 22.0 x 9.5 x 12 Not shown
47  934-0255 1 /P Tubeless Air Valve Not shown
48  736-0242 1 /P Bell Washer, .340 x .872 x .060
49  710-0627 1 Cap Lock Screw, 5.16-24 x .750
50

918-04228  \\\\/WV. mylmov\'?er PSSO



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SLTX1054 Tractor (2009)
Drive System

Page 3 of 3

Ref#  Part Number Qty S/P/F  Description
51  712-3050 1 /P Lug Nut, 7.16-14
52  726-0214 1 /P Push Cap
53  741-0495 1 /P Flange Bearing, .630 x .695 x .60
54  735-04135 1 Reverse Pedal Pad
55~ 735-04118A 1 /P Forward Pedal Pad
56  783-06059-0637 1 Forward/Reverse Hydro Pedal Bracket
57  711-05068 1 Clevis Pin, 5.16 x 3.985
58 783-05914 1 Transmission Rod Support Strap
59 683-04488 1 Hydro Drive Shaft Assembly
60 712-04065 1 /P Flange Lock Nut, 3.8-16
61  714-04040 1 /P Bow-Tie Cotter Pin
62  748-04203 1 Cruise Latch
63  938-0380 1 /P Shoulder Bolt, 3.8-16 x .500 x .270
64  710-0604A 1 /P Hex Washer Screw, 5.16-18 x .625
65  783-05940 1 Brake Shaft Support Strap
66  732-04587 1 Extension Spring, .63 x 4.95
67 647-04152 1 Brake Control Assembly
68  783-06103A-0637 1 Brake Pedal Bracket
69  735-04136 1 Brake Pedal Pad
70 710-1325 1 /P Hex Washer Screw, 1.4-20 x 1.625

WWW.mymowerparts.com



